



中国认可
国际互认
检测
TESTING
CNAS L2249

REPORT No. 26-0164

TEST REPORT

PRODUCT Plywood

CUSTOMER Benchmark Industries Company Limited

CLASSIFYING ENTRUSTED TESTING

国家林业和草原局人造板及其制品质量检验检测中心（南京）
WOOD-BASED PANEL QUALITY INSPECTION AND TESTING CENTER OF
NATIONAL FORESTRY AND GRASSLAND ADMINISTRATION (NANJING)

南京林业大学木材及其制品测试中心

WOOD & WOODEN PRODUCT TESTING CENTER OF NANJING FORESTRY UNIVERSITY

ADD: No.159 Longpan Road, Nanjing Forestry University, Jiangsu Province, China

中国江苏省南京市龙蟠路 159 号 南京林业大学内

TEL: 025-85427522/85485181 FAX: 025-85427522 WEB: <https://zjz.njfu.edu.cn> PC: 210037

声 明

- 1、本中心对委托方（客户）提供的样品及相关技术资料保密。
- 2、本检测报告无编制或检测、审核、批准人签字无效；涂改或未加盖本中心红色单位公章和骑缝章无效。
- 3、样品及样品信息由委托方提供及确认。本中心不负责证实样品的真伪性，不承担证实客户提供信息的准确性、适当性和（或）完整性责任。
- 4、送样委托检测，本中心仅对来样检测数据负责，对于非本中心实施抽样的检测报告，检测结果只适用于已被测试的样品，不适用于大量额度的有关货品。
- 5、未经本中心书面同意，不得部分复制本报告或作宣传或其它未经本中心许可的用途，复制本报告未重新加盖本中心公章无效。
- 6、对检测报告若有异议，请于收到报告之日起十五日内向本中心提出，逾期未提出异议的，视为认可检验检测结果。
- 7、受检剩余样品务必在收到本检测报告十五日内（时效期短的按有效期限）领取，逾期不领，将按本中心规定处理。

检测单位地址：江苏省南京市龙蟠路 159 号南京林业大学内

邮政码编：210037

电 话：025-85427522

传 真：025-85427522

E-mail: zjz@njfu.edu.cn

网 址：https://zjz.njfu.edu.cn/

TESTING REPORT

No.26-0164

4 PAGES No.1

Inspected unit	Benchmark Industries Company Limited		
Production unit	Benchmark Industries Company Limited		
Product name	Plywood	Trademark	/
Product size	Thickness: 21mm	Testing classification	Entrusted testing
Grade	/	Standard	EN 323:1993, EN 310:1993 EN 314-1:2004 EN 717-1:2004
Production date	March 6, 2026	Sample size	mm: 600×600×21 5pcs
Bonding class	Class 3	Wood species	Eucalyptus core
Testing item	Density、 Bonding quality、 Modulus of elasticity in bending、 Bending strength、 Formaldehyde release		
Conclusion	Required by Benchmark Industries Company Limited, According to the standard EN323, EN 314-1, EN 310 and EN 717-1, Wood & Wooden product testing center of Nanjing Forestry University tests its sending the Plywood samples' Density、 Bonding quality、 Modulus of elasticity in bending、 Bending strength and Formaldehyde release Test values see in Page 2 /Page 3 /Page 4.  Testing unit(stamp): Issuing date April 2, 2026		
Remarks	1. The production unit's name and trademark of the product are supplied by the inspected unit. 2. This report is only responsible for sending samples. 3. Bonding quality' details of pretreatments EN314-1 5.1.1: Immersion for 24 hours in water at (20±3)℃ and EN314-1 5.1.3: Immersion for 4 hours in boiling water, then drying in the ventilatned drying oven for 16 hours to 20 hours at(60±3)℃, then Immersion in boiling water for 4 hours, followed by cooling in water at(20±3)℃ for at least 1 hour to decrease temperature of test pieces to 20℃. 4. Base on the outer veneers is too thin, the outer guleline (1, 8) no tested.		

Approved by: 顾海利

Reviewed by: 梁星宇

Compiled by: 王明

TESTING REPORT

No.26-0164

4 PAGES No.2

Inspected unit		Benchmark Industries Company Limited		
Product name		Plywood	Sampling method	Sending
Product size		Thickness: 21mm	Standard	EN 323:1993,EN 310:1993 EN 314-1:2004 EN 717-1:2004
Testing date		March 16, 2026 TO April 2, 2026		
Testing item		Unit	Standard used	Tested value
Bonding quality (glueline 2)	Mean shear strength(f_v)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.1)	1. 57
	The standard deviation	—		0. 15
	Mean apparent cohesive wood failure (W)	%		29
Bonding quality (glueline 3)	Mean shear strength(f_v)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.1)	1. 51
	The standard deviation	—		0. 41
	Mean apparent cohesive wood failure (W)	%		96
Bonding quality (glueline 4)	Mean shear strength(f_v)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.1)	1. 66
	The standard deviation	—		0. 32
	Mean apparent cohesive wood failure (W)	%		92
Bonding quality (glueline 5)	Mean shear strength(f_v)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.1)	1. 93
	The standard deviation	—		0. 26
	Mean apparent cohesive wood failure (W)	%		86
Bonding quality (glueline 6)	Mean shear strength(f_v)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.1)	1. 67
	The standard deviation	—		0. 46
	Mean apparent cohesive wood failure (W)	%		92
Bonding quality (glueline 7)	Mean shear strength(f_v)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.1)	1. 43
	The standard deviation	—		0. 25
	Mean apparent cohesive wood failure (W)	%		46
Below blank				

TESTING REPORT

No.26-0164

4 PAGES No.3

Inspected unit		Benchmark Industries Company Limited		
Product name		Plywood	Sampling method	Sending
Product size		Thickness: 21mm	Standard	EN 323:1993,EN 310:1993 EN 314-1:2004 EN 717-1:2004
Testing date		March 16, 2026 TO April 2, 2026		
Testing item		Unit	Standard used	Tested value
Bonding quality (glueline 2)	Mean shear strength(fv)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.3)	1. 42
	The standard deviation	—		0. 22
	Mean apparent cohesive wood failure (W)	%		92
Bonding quality (glueline 3)	Mean shear strength(fv)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.3)	1. 35
	The standard deviation	—		0. 15
	Mean apparent cohesive wood failure (W)	%		88
Bonding quality (glueline 4)	Mean shear strength(fv)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.3)	1. 24
	The standard deviation	—		0. 30
	Mean apparent cohesive wood failure (W)	%		98
Bonding quality (glueline 5)	Mean shear strength(fv)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.3)	1. 36
	The standard deviation	—		0. 23
	Mean apparent cohesive wood failure (W)	%		92
Bonding quality (glueline 6)	Mean shear strength(fv)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.3)	1. 27
	The standard deviation	—		0. 30
	Mean apparent cohesive wood failure (W)	%		96
Bonding quality (glueline 7)	Mean shear strength(fv)	N/mm ²	EN 314-1 (pretreatments by EN314-1 5.1.3)	1. 33
	The standard deviation	—		0. 23
	Mean apparent cohesive wood failure (W)	%		100
Below blank				

WOOD & WOODEN PRODUCT TESTING CENTER OF NANJING FORESTRY UNIVERSITY
TESTING REPORT

No.26-0164

4 PAGES No.4

Inspected unit		Benchmark Industries Company Limited				
Product name		Plywood		Sampling method	Sending	
Product size		Thickness: 21mm		Standard	EN 323:1993,EN 310:1993	
Testing date		March 16, 2026 TO April 2, 2026			EN 314-1:2004 EN 717-1:2004	
Testing item			Unit	Standard used	Tested value	
Bending strength	Longitudinal grain	N/mm ²	EN 310	Panel average		55.2
				Standard deviation		5.5
	Cross grain	N/mm ²		Panel average		36.5
				Standard deviation		5.8
Density			kg/m ³	EN323	Average: 626	
Formaldehyde release			mg/m ³	EN 717-1:2004 (1m ³ test chamber)	0.038	
Modulus of elasticity in bending	Longitudinal grain	N/mm ²	EN 310	Panel average		7390
				Standard deviation		1086.0
	Cross grain	N/mm ²		Panel average		5380
				Standard deviation		644.3
Remarks		Density(specimen dimension:50mm×50mm×21mm; number: 6) Bending strength(specimen dimension:470mm×50mm×21mm; number: 6 with Longitudinal grain fibers and 6 with Cross grain fibers) Bonding quality(specimen dimension: 100mm×25mm×21mm; 10 test pieces per glueline) Modulus of elasticity in bending(specimen dimension: 470mm×50mm×21mm; number: 6 with Longitudinal grain fibers and 6 with Cross grain fibers)				